LIST OF ILLUSTRATIONS, & CATALOGUES

Description Ilustration No./ Catalogues
General Arrangement of TG Set 01
Turbine Sectional Arrangement 02
Dump Valve Assembly 03
Manual Trip Assembly 04
Over Speed Trip Assembly 05
Journal & Thrust Bearing Assembly 06
Oil Cooler 07
Oil Filter 08
Clearances 09
Lifting Arrangement 10

Main Stop Valve & Control Valve
( Butterfly Valve)




DO NOT SCALE, IF IN DOUBT ASK]

4003

2194

1782 — — 1835 1142 300 1
» : ]
1005 749 551 605 D E E H:
2 x e sfE
£ LB @ |® g
O] 1= w
18 o = =D
S % > M i = — . h
= — = 1 A
=3 d 4 : 7
3 I ~ 3 Q L
Z 9 S W_ ol
E L] ] L il ﬂuﬂ E
gl i~ \ﬁ
= S5
N ! p ]
el 1T <
cLor 1 hanndd | ] ] . el cLor % ‘ -
ROTOR/ hi ~ I I — T — r@ ) INLET =4 ﬁ = )
TURBINE 2| o s 4 EI{ L ] 1
— [(aslerasy] T I P 7 7 : ma u J
) " o= P == 0 == ; Y ==
o i/l ) - T3 1 M m .
o 4 o |
§ X j : ’ L L |
o o o o T | |
B== e, =¥ B sass = : i
317 i
S VIEW ON ARROW - A" 2080
e VIEW ON ARROW -'B'
749 551 605 1782 1835
e I . i}
2 22 LE 2
= 52 Sz 55 A
E] =
g g B g 35
4 it SCOPE OF SUPPLY
= uD = MAX WATT
=
o T |
9 9 ., mm [T CUSTOMER
E o | DBSE] Y m
g & — |
E g == *\ “ CLOF
° = || = | ALTERNATOR
ok st ﬁp — - #!i g
#| o BS] H E
= CLOF o T Z ° I o
ROTOR o T
[ TURBINE o o
M= O\ o) B
K ©)] ol B
5 : fa ﬁT — [L% b
* 7 * ® T p
i
© © d [T 1 =u
@ .
oo T [T L] B
gty 0|1
®, @
4503 = |
768 |
PLAN VIEW
e.mﬂﬂn.,;#
Y-
WY o avors o 7 ILLUSTRATION NUMBER-01
RBINE SHAFT 700 Lbs 700 Lbs1535 Lbs 1535 Lbs
: S ﬁ TITLE:  GENERAL ARRANGEMENT
END CONNECTIONS:- , TURBINE SHAFT E—
M M
A0 | STEAM INLET FLANGE 8" Class 300.ANSI B 16.5. / W 2200 Lb Ft\ 3360 Lb Ft
Al | EXHAUST FLANGE REFER PT-PR-6227. o | INLET EXHAUST ‘H, mH

A2 EXHAUST CASING DRIAN 1

14" Class 150,ANSI B 16.5. MAX COMBINED

A3 | GLAND LEAK OFF CONNECTION 130,ANSIB 16.5 F& M AT EXHAUST ALLOWABLE

A4 DIRTY OIL DRAIN

e — FORCE & MOMENT:
SO.ANSIB 16.5. Fy =480, Fy = 1212, F, =970, WHEN M =0 FORCE & MOMINTS UWQ zo
300 ,ANSIB 16.5. My = 1830, My =910, M, =910, WHEN F=0 . .

AS STEAM CASING DRAIN

A6 INLET STRAINER DRAIN

A7 STEAM CHEST DRAIN

A8 EXHAUST CASING DRAIN 2

™
ss 300,ANSI B 16.5 gmx .mb b _—
00,ANST B 16.3. .- - -
mwmc,>2w_m_m.m. H_,U.H,_I>ml @ANN

W1 | COOLING WATER INLET 150 ,ANSIB 16.5.

W2 COOLING WATER OUTLET 6" Class 150,ANSI B 16.5.




6

[.DO_NOT SCALE, IF IN_DOUBT ASK

o=l

@

9
O @]
] ix i
] °©° .
1 1 T 1 T T
DESCRIPTION 9 |LABY HOLDER H.P SIDE 19 | HIGH SPEED COUPLING
e COMPONENT NAME 10 |BLADE 20 |MAIN OIL PUMP [ILLUSTRATION NUMBER-02
I | MANUAL TRIP VALVE 11 |NOZZLE WITH DIAPHRAGM 21 |GEAR BOX ASSEMBLY TITLE:
2 | STEAM END PEDESTAL 12 |LABY PACKING INTERSTAGE 22 |BARRING GEAR ASSEMBLY I . HGWWHZHUL MMOH~OZ>~L
3 | ROTOR SHAFT OIL SEAL BEARING 13 |EXHAUST CASING 23 |OVER SPEED TRIP SHAFT ASSEMBLY
4 | THRUST BEARING ASSEMBLY 14 |LABY HOLDER L.P. SIDE 24 |SHAFT END BEARING ARRANGEMENT
5 | ROTOR TWO LUBE BEARING 15 | L.P SIDE LABY PACKING MAIN 25 |PEDESTAL END COVER - A ™ DRG. NO
6 | OIL SEAL PACKING 16 | ROTOR TWO LUBE BEARING 26| OIL FEED CONNECTION gmx Em*ﬂ _
7 | STEAM END CASING 17 | TURBINE BASE FRAME CUM OIL TANK | 27 |MANUAL TRIP ASSEMBLY PT-AS-6625
8 | H.P SIDE LABY PCKING MAIN 18 | HIGH SPEED COUPLING GAURD
f 5

f 2

6




5 _ 3

DO_NOT SCALE, IF IN DOUBT ASK]

12 14
il

D) () (o0) (O

w

\¢

ABRARARRAR
YUNEUUEY

A\

A\

A\

i
20N
SRS

TRIP

CONDITION

|

|

| i\

7 4

| NN
LD

4
WORKING

CONDITION

TITLE:

DESCRIPTION

SL No. COMPONENT NAME QTY,

1 M12x 25 BOLT 4 Nos|

2 |BOTTOM PLATE 1 No

3 |DUMP VALVE BODY 1 No

4 |L.P. TRIP KNOB 1 No!

5 |PLUNGER 1 No

6 |MS5LOCKNUT 1 No!

7 |NAME PLATE (PULL TO RESET) 1 No

8 |M3 x 6 CSK SCREWS 4 Nos|

9 |L.P. TRIP CATCH SPINDLE 1 No

10 |L.P. TRIP CATCH COVER 1 No

11 |L.P. TRIP CATCH SPRING 1 No

12 |L.P. TRIP COVER 1 No

13 [M12 x50 BOLT 4 Nos

14 |DUMP VALVE SPRING 1 No

15 |L.P. TRIP SPRING ADJUSTING SCREW| 1 No

16 |L.P. TRIP COVER NUT 1 No

17 |TOP PLATE 1 No

18 | TRIP SPINDLE 1 No

19 |'O'RING (43 OD x 37 ID x 3 Thk). 1 No

20 |SPOOL VALVE 1 No

21 [SPOOL VALVE CLAMP 2 Nos|

22 (M4 HEXAGONAL NUT 3 Nos|

23 |M4 x 60L BOLT 3 Nos|

24 (M8 x 20 L BOLT 6 Nog|

| A|LUBE OIL INLET
_ ILLUSTRATION NUMBER-03
DUMP VALVE ASSEMBLY
™ DRG. No.
;mx E”.ﬂ.ﬂ PT-AS-7541
[ 5

[ 6

m




[

6

P
©

L
O
\QJ/J

RO

@ SECTION - 'AA'

SL.No DESCRIPTION QTY
1 STEAM END PEDESTAL COVER |1 No. 9 MANUAL TRIP VALVE 1 No.
2 OIL FEED CONNECTION 1 No. 10 M3 ALLEN SCREW 1 No.
3 '0' RING 1 No. 11 MANUAL TRIP SPRING 1 No.
4 MANUAL TRIP BODY 1 No. 12 Y6 BALL 1 No.
5 M10 ALLEN SCREW 2Nos.| 13 '0' RING 1 No.
6 NAME PLATE 1 No. 14 %" NUT & TAIL PIECE 1 No.
7 MANUAL TRIP HANDLE 1 No. 15 DRIVING FIT 1 No.
8 MI12 NUT 1 No. 16 M10 ALLEN SCREW 2 Nos.

00

NOT SCALE, IF IN DOUBT ASK|

\\\\\\\\\\\\\\ J
7
\\\\\\\\\\\\\\ _
7
LA
PLAN VIEW
_ ILLUSTRATION NUMBER-04
TTLE: MANUAL TRIP ASSEMBLY
™ DRG. NO.
_smx\s_mz | DRO.NO.
4 [ 5 [ 6

1

[ 3




1 I 2 [ [ 4 [ 5 [ 5

DO NOT SCALE IF [N DOUBT ASK

DESCRIPTION

COMPONENT | COMPONENT NAME QTY

OVER SPEED TRIP SPRING |1No.

OVER SPEED TRIP VALVE |[1No.

PIN (03 x 9.5mm LENGTH) |2Nos.

1
2
3 OVER SPEED TRIP CAP 1No.
4
5

OVER SPEED TRIP SHAFT |{No.

J 7
7

B GO

)

—
¢ 4
~ /
\/ | ILLUSTRATION NUMBER-05
& OVER SPEED TRIP
SHAFT ASSEMBLY

- DRG. NO.
Maxfwatt PT-AS-3500
I 5 I

6




[ 5 | 3

[~y 7 7 77 7 7 7 N7 7

N\
|

7

N N NG N N N N N, . N, N N N N N N N NG N N N N N

DESCRIPTION

TEM COMPONENT NAME

1 THRUST PAD HOLDER

ROTOR SHAFT

/!
N

! A\

VV
— /

N\

[N NN o . T N . A . . N N %
@ ®

DO NOT SCALE, IF IN DOUBT ASK]|

THRUST PAD

RETAINING PIN

BEARING CAP

ROTOR TWO LOBE BEARING

2
3
4
5 THRUST PAD HOLDER LINER
6
7
8

STEAM END PEDESTAL

_FhCmHW>HHOZ NUMBER - 06

mme:  JOURNAL & THRUST
BEARING ASSEMBLY

™ DRG. NO.
me\s_mz e
I 5

1 [

2

[ 6




[

OUTLET

= = = = T T T T T T T T T T T T T T T T T T = =
N
, I —————— — — — — ——— — ——— —— 3 N
] V] N N
7 7 PR 2777777777 77777777777,
>
7 %
%
70700 (I 77 ITIrrIrrIrrrIrsrrrs
LKL

C.W
cw INLET

OIL
OUTLET

I 5 I
DESCRIPTION

o COMPONENT NAME
1 |END COVER
2 | TIERODS
3 |SHELL
4 | BAFFLE PLATES
5 |TUBES
6 |SPACER
7 | C.WIN/OUT END COVER
8 | TUBE SHEET
9 |SHELL AIR VENT
10 |SHELL DRAIN

[ILLUSTRATION NUMBER-07

= OIL COOLER

N DRG. NO.
MaxfWatt PT-PRA-1135

I 5 6




6

DESCRIPTION

TN COMPONENT NAME

1 METAL SCREEN

FILTER BODY

MICROFELT CARTRIDGE

LOCKING NUT

COVER PLATE

QNN B W

OIL SEAL

i OIL
OUTLET

O ® ©

[ ILLUSTRATION NUMBER-08

OIL = OIL FILTER

PT-PRA-1134

INLET Max/Watt” DRG.NO

6




HONVAVITID
ONRIVAL LSOIIHL

HONVAVITID d144vd TIO
4, 40 TIV1ad

HONVIVITD AdVT
D0 TIVLAA

FLIL

QALIATT ALVATRId SANTINL LLVAMAXVIA
33 M; W

HONJIAVATO

60~ JdGNNN NOLLVILSNTTI |

IONVAVITD

9799-SVv-1d
‘ON "Ddd

T

S0 p

o
H

WV, 40 TIVLIad

7
SLo
cro
7

D
&\\\ NENNTN
NN
| [ O

| [ ©

NNNEN
| [ _GI 174
| (G b
NN
[ [ &

NN g N
[ o &

— T T~
~ 1

\ =
| c |
N L
=13 ‘
2 A
- H
o
e =
55/ =
== .
ol i
2! g -—=
Zld ‘
A'J I=¥=
g'&;
E
e

MSV_18n00 NI 41 3T¥3S 10N 04 |




N

° 7

0

DESCRIPTION

ITEM NO COMPONENT NAME

—

MANUAL TRIP ASSEMBLY

SHAFT END BEARING

STEAM END PEDESTAL TOP

STEAM CHEST ASSEMBLY

STEAM & EXHAUST CASING TOP HALF

ROTOR ASSEMBLY

HIGH SPEED COUPLING

MAIN OIL PUMP

O |0 |A| N[ || W[

GEAR BOX TOP COVER

GEAR WHEEL & GEAR SHAFT

— —
ol =)

PINION SHAFT

L1

[ILLUSTRATION NUMBER-10

TITLE:

LIFTING ARRANGEMENT

No.
6627

mx\.&ng  DRG. No.
[ 5

6




